



China National Accreditation Service
for Conformity Assessment



中国认可
国际互认
检测
TESTING
CNAS L6982



170020123502

T e s t R e p o r t
检 验 报 告

| | |
|----------------------|--------------------------------------------------------|
| 报告编号 Report # | 37000009202300315 |
| 产品名称 Product Name | 医用丁腈检查手套 Medical Nitrile Rubber Examination Gloves |
| 规格型号 Size / Model | 中号 (M) Medium (M) |
| 委托单位 Applicant | 山东英科医疗制品有限公司 Shandong Yingke Medical Products Co. Ltd. |
| 生产单位 Manufacturer | 山东英科医疗制品有限公司 Shandong Yingke Medical Products Co. Ltd. |
| 检验类别 Testing Type | 委托检验 Commissioned Test |
| 报告日期 Report Date | 2020-04-29 April 29, 2020 |

青 岛 致 鉴 检 验 有 限 公 司



Qingdao Zhijian Inspection Co. Ltd.

Statement 声 明

- 1、本检测报告仅对客户所送样品负责。
This test report is only applicable to samples submitted by the applicant.
- 2、本检测报告无实验室盖章无效。无骑缝章无效。
This test report is invalid without the official lab chop/stamp.
- 3、本检测报告复制检验报告未重新加盖“检验报告专用章”或检验单位公章无效。
Photocopies of this test report without a new official chop/stamp are invalid.
- 4、本检测报告未经实验室书面批准，不得部分复印（全部复印除外）。
This test report cannot be partially photocopied, without written permission from the lab (excluding photocopies in whole).
- 5、检验报告涂改无效。
This test report is invalidated by any alteration.
- 6、对检验报告若有异议，应于接到报告十五日内向本单位提出，逾期不予受理。
Any objection to this test report should be filed within 15 days of the report date; Otherwise, such requests would not be accepted.

地 址：山东省青岛保税区北京路 53 号
Address: 53 Beijing Road, Tariff-free Zone, Qingdao, Shandong Province

邮政编码：266555
Zip Code: 266555

实验室主任电话：0532-86766962 传真：0532-86766962
Lab Director's Phone#: Fax:

业务电话：0532-86767125 传真：0532-86767125
Business Phone#: Fax:

查询电话：0532-86766970 传真：0532-86766970
Inquiry Phone#: Fax:

E-mail: huangdao zhijian@163.com

Qingdao Zhijian Inspection Co. Ltd.
青 岛 致 鉴 检 验 有 限 公 司

检 验 报 告

Test Report

Reports #:
报告编号: 37000009202300315

Page 1 of 1
共 1 页, 第 1 页

| | | | |
|-------------------------------------|---------------------------------------------------------------------------|-----------------------------|------------------------------------------------------------------------------------------------------------------------------------------------------|
| 委托单位 Applicant | 山东英科医疗制品有限公司 Shandong Yingke Medical Products Co. Ltd. | 委托单位地址 Applicant Address | 青州市刁山工业园齐王路 9888 号 9888, Qiawang Road, Naoshan Industrial Park, Qingdao |
| 生产单位 Manufacturer | 山东英科医疗制品有限公司 Shandong Yingke Medical Products Co. Ltd. | 送样人 Sample Submitted by | 高敏 Min Gao |
| 产品名称 Product Name | 医用丁腈检查手套 Medical Nitrile Rubber Examination Gloves | 样品数量 Number of Samples | 230 只 Units |
| 接收日期 Acceptance Date | 2020-04-27 | 样品描述 Sample Description | 规格: 中号 (M) Size: Medium (M) 类别: 2 Type: 2 表面型式: 指尖麻面; 无粉表面 Surface Style: Non-slip grip at finger tips 颜色: 蓝色 Powder-free Color: Blue |
| 检验日期 Testing Date | 2020-04-28 | | |
| 报告日期 Report Date | 2020-04-29 | | |
| 产品标准 Product Standards | GB 10213-2006 | | |
| 环境温度(°C) Environment Temperature | 22.5-23.0 Celcius | | |
| 检测地点 Testing Address | 山东省青岛保税区北京路 53 号 53, Beijing Road, Tariff-free Zone, Qingdao, Shandong | | |

检 验 结 果 Test Results

| 检测项目 Test Items | 标准值 Standards | 1 | 2 | 3 | 4 | 5 | 6 | 7 | 8 | 9 | 10 | 11 | 12 | 13 | 单项 Result 判定 | |
|-----------------------------------|------------------|--------------|-----------------|------|------|------|------|------|------|------|------|------|------|------|--------------------|------------|
| 长度, mm Length (mm) | ≥230 | 238 | 240 | 243 | 240 | 235 | 245 | 241 | 235 | 245 | 235 | 239 | 235 | 235 | 合格 Pass | |
| 宽度, mm Width (mm) | 95±5 | 95 | 95 | 96 | 95 | 95 | 95 | 94 | 94 | 95 | 93 | 94 | 95 | 95 | 合格 Pass | |
| 厚度, mm Thickness (mm) | 【0.11, 2.03】 | 指厚 Finger | 0.13 | 0.13 | 0.13 | 0.14 | 0.13 | 0.13 | 0.14 | 0.13 | 0.12 | 0.13 | 0.13 | 0.13 | 合格 Pass | |
| | | 掌厚 Palm | 【0.08, 2.00】 | 0.09 | 0.09 | 0.09 | 0.09 | 0.09 | 0.09 | 0.09 | 0.09 | 0.09 | 0.09 | 0.09 | 0.09 | 合格 Pass |
| | | 腕厚 Wrist | 2.00】 | 0.08 | 0.08 | 0.08 | 0.08 | 0.08 | 0.08 | 0.08 | 0.08 | 0.08 | 0.08 | 0.08 | 0.08 | 合格 Pass |
| 不透水性, 只 Impermeability (units) | ≤10 | 2 | | | | | | | | | | | | | 合格 Pass | |

检验结论: 上述所检项目结果符合 GB 10213-2006 标准要求。

Testing Conclusion: Testing results in above categories satisfy the standards of GB 10213-2006.



Issue Date: April 29, 20202

检验日期: 2020 年 04 月 29 日

备注: 所有检测结果仅对申请人所送样品负责, 检测报告不得部分复印, 除非得到实验室的书面许可。

Remark: All testing results only applicable to samples submitted by the applicant; test reports cannot be photocopied, unless permitted in writing by the lab.

签发:
Issued by:

高敏

审核:

Audited by:

黄健

主检:

Examined by:

王雁

(报告结束) (End of Report)